Parts

Catalog

RP / RPU 1300/1500/1700

Central and Lateral Mounted Rotary Cutter

>> BALDAN







>> BALDAN Parts Catalog

" Index
RP/RPU With BlAQES SUDPOIT BAF .....eeveveveeeeeeeeeveeereeeievevevevsvssissssesssesesesssssssssssssssssssssens 4
Table RP/RPU With BlAAES SUDPOIT B ..........ceceeeeeeeerereeeverevsvieisessssesessvssssssssssesssssssesenes 5
RP/RPU With ROTAEING TIQY ....vcveveverevreversrereeeeeseseserersssssssssssssssssssessssssssssssssssssssssesesssens 6
Table RP/RPU With ROTAEING TIQY .....vvevveeerererererevsverersvssssssssesesessssssssssssssssssssssesssesssesas 7
TEANSIMUSSION BOX ...ttt este et e et st s e sss s e e nss e s e nsa s 8
Complete SUPPOIt With CRQINS...........c.cveeeeeeereeereeeveeieieeseeecietessceeessssesssseessesesaseseans 9
CUL AGUSEIMENT SKi.....vveveeeeveeeteeeeeeeeeeeteteceetesave e sesesstesessesesase s s esessssessssesessasessasasenen 9
COMPIELE DEPEN WEEI. ...t s st e ss st essse e s s s s seaen 10
LiNiter HEIGAT HILCH ...ttt tste e sva e se et ess s e s s s s senn 11
COMPIELE BIAAE HUD ...ttt s e e s s s essse s s ss s seaen 11
Complete Deph Wheel W/Bearing (OptioNal)............ccveeeeeererereerererevsessiseeesereresens 12
SEICKEI'S c.veveveeieieteeeeitsists e e e st ts s s s st s st s s ss st s e ss st st sssbesssssssasssesssessssasannans 13

NUMERICAL INDEX......ccctieinntiiinsnnnissssnnsissssnsssssssnsssssssnsssssssnsasssssnssssssssssssssssssssssnsssssses 14

RP05118 (Revised:05/2018) EN



>> BALDAN

Parts Catalog

ith Blades Support Bar

« RP/RPUw

i) ]

AT

T
if

S T
i

i

ML W
LM e 1 )

ems 16 and 20 - See page 9

em 18 - See page 10
em 31 - See page 8

ems 61 and 63 - See page 11
em 66 - See page 12

R R A )

*

*

*

RP05118



>> BALDAN Parts Catalog

« Table RP/RPU with Blades Support Bar

[—IE—IN—] [—IE—3K—J

c » _g38888 . » BEEREEE
2 Code Product description s - - =5/ 55| & Code Product description =S| - |—-|- 5|55
= SHEEEE . SR

1 |4625264811-9 | Blade 451X 100 X 12Mm Heavy Extra Steel Double Cut 2 2 32 |6020310601-0 | Protection Kit (Coifa Tdp) 1

1 1 4625265611-1| Blade 540 X 100 X 12Mm Heavy Extra Steel Double Cut 2 2 33 16020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 6/9(10/6]9/10

1 |4625266256-1 | Blade 635 X 100 X 12MmHeavy Extra Steel (Double Cut) 2 2 || 34 |6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 8

2 |5040140011-4 | Upper Blades Support Bar 1 35 16020310761-0 | Self-Locking Nut With Nylon 5/8" 18F Unf Gr5 Ch.15/16" H.19,50Mm 2

3 1 5040140012-2 | Lower Blades Support Bar 1 36 |6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 13

4 1 5084010146-8 | Hitch Drawbar 1 37 16020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 2

5 15092010071-3 | Mower Blades Protection Box(Rp-Rpu 1300) 1 1 38 |6020310795-4 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00Mm 1

5 15092090075-2 | Mower Blades Protection Box(Rp-Rpu 1500) 1 1 39 16020310804-7 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm 2

5 15092090076-0 ' Mower Blades Protection Box(Rp-Rpu 1700) 1 1 40 |6020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 4

6 |5136220032-0 | Lock Hub Plate 1 41 16020311085-8 | Hexagonal Head Bolt 5/8" X 3" 18F Unf1A Rp Special 2

7 15140010001-6 | Cotter Sq3/8" X 44Mm T12(1)1]2]1 42 16020311090-4 | French Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr2 Rp 2133

8 |5140010010-5 | Cotter Sg3/8" X 52Mm 1 11 1| 42 16020311090-4 | French Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr2 Rp (Rotary Cutter W/ Complete Chains Protection) 69|10

9 1 5268020007-6 | Belt Stretcher 200Mm 1 1 42 16020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 69110

9 1 5268010155-8 | Belt Stretcher 250Mm 1 1 43 16020311091-2 | French Head Bolt 1" X 3.1/8" 14F Uns 1A Gr5 Rt Special 2

9 |5268010156-6 | Belt Stretcher 350Mm 1 1| | 44 160203110947 | Hexagonal Head Bolt 3/4" X 2.1/4" 10F Unc1A Gr5 Rt 1

10 |5432120021-7 | French Head Pin @1" X 105Mm 1 45 16020311096-3 | Hexagonal Head Bolt 3/4" X 2.1/2" 10F Unc1A Gr5 Rp 4

11 |5432120108-6 | French Head Pin @28 X 105Mm 2 46 |6020311101-3 | Hexagonal Head Bolt 3/4" X 4.1/2" 10F Unc1A Gr5 Rp 5

12 |5448010001-0 | Pulley 3 Channels (Hub) 1 47 16020311107-2 | Hexagonal Head Bolt 3/4" X 6" 10F Unc1A Gr5 Rp 1

13 | 5448010035-5 | Pulley 3 Channels 1 48 16020311131-5 | Hexagonal Head Bolt 1" X 3.1/2" 8F Unc1A Gr5 Rp 2

14 | 54640104450 | Belts Protection (Rp-1300/1500/1700) 1 49 16020311160-9 | French Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 4167

15 |5464010381-0 | Rear Protection 1020Mm 1 1 50 |6020311183-8 | French Head Bolt 5/8" X 3.1/2" 11F Unc Gr5 Rp-38,1Mm 4

15 | 5464010382-8 | Rear Protection of 1250mm 1 1 51 16020311184-6 | French Head Bolt 5/8" X 2.1/2" 11F Unc1A Gr5 Rp 4

15 | 5464010383-6 | Rear Protection of 1730mm 1 1 52 16020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (18.8 Rt 4
*16 | 5522030036-5 | Complete Height Adjustment Ski 2 53 |6020390293-2 | Lock 5,75 X 40Mm 3

17 | 5464050022-3 | Rear Protection With Chains 1 1 54 |5024010007-7 | Smooth Washer #20,3 X #46,5 X 4,75Mm 4

17 | 5464050023-1| Rear Protection With Chains 1 1 55 |5024010039-5 | Smooth Washer #26,2 X @44 X 4,75Mm 1

17 | 5464050024-0 | Rear Protection With Chains 1 1| | 56 |5024010073-5 | Smooth Washer #8,5 X 020 X 2,00Mm 4
*18 | 5498010274-5 | Complete Depth Wheel 1 57 |5024010075-1 | Smooth Washer @10,3 X @25 X 2,00Mm 10131141013 |14
19 |5530012174-7 | Drawbar Support 1 58 |5024010192-8 | Smooth Washer @30 X @52 X 4,75Mm 2
*20 | 5530015667-2 | Complete Support W/Chain(Rp/Rd-1300) 1 1 59 |5024010298-3 | Smooth Washer @17 X @44 X 4,75Mm(Galvanized) 4
*20 | 5530015668-0 | Complete Support W/Chain(Rp/Rd-1500) 1 1 60 | 5024010334-3 | Smooth Washer @32 X @60 X 5,00Mm 1
*20 | 5530015669-9 | Complete Support W/Chain(Rp/Rd-1700) 1 1| *61 | 5204020109-2 | Complete Blades Hub 1

21 |5530360016-6 | Fixing Bracket Transmission Box 1 62 | 6020050789-7 | Agricultural Cardan Shaft 900 mm (Closed) 111 101

22 | 6010601016-4 | Small Plate 4 62 |6020050790-0 | Agricultural Cardan Shaft 1200 mm (Closed) 1 1
23 | 6010602571-4 | Hitch Shackle 290Mm(Cat 1 and 2) 1 Optional

24 16020010004-5 | Pressure Washer M8 Media 4 *63 | 5252010120-9 | Limiter Height Hitch 111
25 |6020010406-7 | Pressure Washer 3/8" Media Industry 10113141013 14| | 64 | 5464050022-3  Rear Protection With Chains (Rotary Cutter W/ Complete Chains Protection) 3 2

26 | 6020010412-1 | Pressure Washer 5/8" Media Industry 10 64 | 5464050023-1 | Rear Protection With Chains (Rotary Cutter W/ Complete Chains Protection) 3

27 |6020010414-8 | Pressure Washer 3/4" Media Industry 1 64 | 5464050024-0 | Rear Protection With Chains (Rotary Cutter W/ Complete Chains Protection) 2

28 | 6020010420-2 | Pressure Washer 1" Media Industry 4 65 | 4625265027-0 | Blade 451Mm X 3.1/2" X 1/2" Single Edge 2 2

29 |6020050116-3 | Cotterpin 1/4" X 2" 1 65 |4625265621-9 | Blade 545Mm X 3.1/2" X 1/2" Single Edge 2 2

30 | 6020050254-2 | Belt C-51 3 65 | 4625266270-7 | Blade 635Mm X 3.1/2" X 1/2" Single Edge 2 2
*3116020057992-8 | Transmision Box 1 *66 | 5498010276-1| Complete Deph Wheel W/Bearing 1

RST8] |



Parts Catalog >> BALDAN

 RP/RPU with Rotating Tray

*ltems 6 and 63 - See page 11
* [tem 15 - See page 10
*|tems 16 and 18 - See page 9
*|tem 29 - See page 8

* [tem 65 - See page 12

RP05118




>> BALDAN

« Table RP/RPU with Rotating Tray

Parts Catalog

£ . _888888 . - BEEREEE
g Code Product description =|—- |- |- 555 & Code Product description =|—| - - 5|55
= HEEEEE . =&z EE

1 | 4625265212-4 | Blade 505Mm X 3.1/2" X 1/2" Single Edge 2 2 31 16020310239-1 | Cylinder Head Bolt 3/4" X 2.1/2" 16F Unf1A Gr5 Rt 2

1 |4625266010-0  Blade 605 X 3.1/2" X 1/2" (Single Edge) 2 2 32 16020310601-0 | Protection Kit 1

1 |4625266816-0 | Blade 715X 3.1/2" X 1/2" Single Edge 2 2 || 33 |6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 69|10 69 10

2 5038020001-2 | Rotating Tray 1 34 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 8

3 1 5084010146-8 | Hitch Drawbar 1 35 16020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 13

4 15092010071-3 | Mower Blades Protection Box(Rp-Rpu 1300) 1 1 36 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 2

4 15092090075-2 | Mower Blades Protection Box(Rp-Rpu 1500) 1 1 37 16020310795-4 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00Mm 1

4 15092090076-0 | Mower Blades Protection Box(Rp-Rpu 1700) 1 1 38 160203108020 | Self-Locking Nut With Nylon 3/4" 16F Unf Gr5 Ch.1.1/8" H.22,50Mm 2

5 5136220032-0 | Lock Hub Plate 1 39 |6020310808-0 | Double Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" H.21,50Mm 414144 4

*6 | 5204020110-6 | Complete Blades Hub 1 39 |6020310762-8 | Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" Height 15,00Mm 4

7 15268020007-6 | Belt Stretcher 200Mm 1 1 40 |6020050789-7 | Agricultural Cardan Shaft 900 mm (Closed) 111 111

7 15268010155-8 | Belt Stretcher 250Mm 1 1 40 | 60200507900 | Agricultural Cardan Shaft 1200 mm (Closed) 1 1

7 |5268010156-6 | Belt Stretcher 350Mm 1 1| 41 |6020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 4

8 | 5432120021-7 | French Head Pin @1" X 105Mm 1 42 16020311090-4 | French Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr2 Rp 213(3

9 |5432120108-6 | French Head Pin @28 X 105Mm 2 42 160203110904 | French Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr2 Rp (Rotary Cutter W/ Complete Chains Protection) 619110

10 |5448010001-0 | Pulley 3 Channels (Hub) 1 42 16020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 619110
11 |5448010035-5 | Pulley 3 Channels 1 43 16020311094-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 10F Unc1A Gr5 Rt 5011511
12 |5464010381-0 | Rear Protection 1020Mm 1 1 44 16020311096-3 | Hexagonal Head Bolt 3/4" X 2.1/2" 10F Unc1A Gr5 Rp 414 414
12 | 5464010382-8 | Rear Protection of 1250mm 1 1 45 16020311101-3 | Hexagonal Head Bolt 3/4" X 4.1/2" 10F Unc1A Gr5 Rp 5

12 |5464010383-6 | Rear Protection of 1730mm 1 1| 46 |6020311107-2 | Hexagonal Head Bolt 3/4" X 6" 10F Unc1A Gr5 Rp 1

13 | 5464010445-0 | Belts Protection (Rp-1300/1500/1700) 1 47 16020311131-5 | Hexagonal Head Bolt 1" X 3.1/2" 8F Unc1A Gr5 Rp 2

14 | 5464050022-3 | Rear Protection With Chains 1 1 48 16020311160-9 | French Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 4167

14 | 5464050023-1 | Rear Protection With Chains 1 1 49 16020311183-8 | French Head Bolt 5/8" X 3.1/2" 11F Unc Gr5 Rp-38,TMm 4

14 | 5464050024-0 | Rear Protection With Chains 1 1 50 |6020311184-6 | French Head Bolt 5/8" X 2.1/2" 11F Unc1A Gr5 Rp 4
*15 | 5498010274-5 | Complete Depth Wheel 1 51 160203112699 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (18.8 Rt 4
*16 | 5522030036-5 | Complete Height Adjustment Ski 2 52 |6020390293-2 | Lock @5,75 X 40Mm 3

17 | 5530012174-7 | Drawbar Support 1 53 | 5024010007-7 | Smooth Washer §20,3 X #46,5 X 4,75Mm 4
*18 | 5530015667-2 | Complete Support W/Chain(Rp Rd-1300) 1 1 54 |5024010039-5 | Smooth Washer §26,2 X @44 X 4,75Mm 1
*18 | 5530015668-0 | Complete Support W/Chain(Rp Rd-1500) 1 1 55 |5024010073-5 | Smooth Washer 38,5 X 320 X 2,00Mm 4
*18 | 5530015669-9 | Complete Support W/Chain(Rp Rd-1700) 1 1| 56 |5024010075-1 Smooth Washer @10,3 X 025 X 2,00Mm 10113114110 13|14
19 | 5530360016-6 | Fixing Bracket Transmission Box 1 57 | 5024010192-8 | Smooth Washer @30 X @52 X 4,75Mm 2

20 | 6010601016-4 | Small Plate 4 58 |5024010298-3 | Smooth Washer @17 X @44 X 4,75Mm(Galvanized) 4

21 1 6010602571-4 | Hitch Shackle 290Mm(Cat 1 and 2) 1 59 |5024010334-3 | Smooth Washer @32 X @60 X 5,00Mm 1

22 |6020010004-5 | Pressure Washer M8 Media 4 60 | 5024070001-5 | Smooth Washer Sq.20 X @49 X 15,00Mm 2

23 |6020010406-7 | Pressure Washer 3/8" Media Industry 101131411013 14| | 61 |5140010001-6 | Cotter Sq3/8" X 44Mm 1201 )1]2]|1
24 | 6020010412-1 | Pressure Washer 5/8" Media Industry 12 62 | 5140010010-5 | Cotter Sq3/8" X 52Mm 1 111 1
25 16020010414-8 | Pressure Washer 3/4" Media Industry 13 Optional

26 | 6020010420-2 | Pressure Washer 1" Media Industry 2 *63 | 5252010120-9 | Limiter Height Hitch 1/1]1
27 | 6020050116-3 | Cotterpin 1/4" X 2" 1 64 | 5464050022-3 | Rear Protection With Chains (Rotary Cutter W/ Complete Chains Protection) 3 2

28 | 60200502542 | Belt C-51 3 64 | 5464050023-1 | Rear Protection With Chains (Rotary Cutter W/ Complete Chains Protection) 3
*29 1 6020057992-8 | Transmision Box 1 64 | 5464050024-0 | Rear Protection With Chains (Rotary Cutter W/ Complete Chains Protection) 2

30 | 6020310227-8 | Screw Type A3 5/8" X 2.3/4" 18F Unf1A Gr2 Rp 4 *65 | 5498010276-1| Complete Deph Wheel W/Bearing 1




Parts Catalog >> BALDAN

» Transmission Box

Item
All

Code Product description

6020350952-1 | Bearing 6208

6020350951-3 | Bearing 30208

6020350953-0 | Bearing 30210

6020350949-1 | Retainer 40 x 80 x 10 BRG
6020395050-3 | Cover 380 X 10

6020015907-4 | Elastic Ring For Hole I-80 X 2,5
6020015908-2 | Elastic Ring For Hole I-90 X 3,0
6020030755-3 | Plug 3/8"

6020058142-6 | Shim

6020015910-4 | Washer

6020058144-2 | Special Cotter 5X 13 X 44
6020251706-7 | Spring 3,8 X 4,8 - Wire 0,5
6020015905-8 | Elastic Ring For Shaft E-50 X 2,0
6020395049-0 | Cast Cover For Hopper 3068
6020350948-3 | Vent Valve with Dipstick
6020015909-0 | Pressure Washer M6
6020310270-7 | Bolt w/Head Hexagonal M6 x 20
6020310636-2 | Baldan Identification Plate
6020072030-2 | Protection Disc @41 X #79,5X 1,6
6020350950-5 | Retainer 350,00 X 390,00 X 10,00Mm Brg
6020072029-9 | Dust Deflector @50,5X @90 X 1,6
6020090674-0 | Shaft

6020058143-4 | Spare Housing

6020015906-6 | Elastic Ring For Shaft E-65 X 4,0
6020015904-0 | Ring @46 X 065 X 10
6020058134-5 | Crown and Pinion (25x13)

O 00 N O L1 B W N =

N N NN NN = = 43 2 2 a3 o —
bV A W N = ©O VW o0 N OV U B W N = O

S N S N = N SO NSO G G N NG

N
(=)}

OST8________________________________________________________]3|



>> BALDAN Parts Catalog

« Complete Support with Chains . N _ls'g's

ko Code Product description = |z =S
= e e

1 | 5136015347-2 | Lower Plate Of Chains Of 1379Mm 1
1 |5136015350-2 | Lower Plate Of Chains Of 1550Mm 1
1 15136015353-7 | Lower Plate Of Chains Of (Rp Rd-1700) 1
2 |5136015348-0 | Right Plate Fixation Chains(Rp Rd-1300) 1
2 | 5136015351-0 | Right Plate Fixation Chains(Rp Rd-1500) 1
2 |5136015354-5 | Right Plate Fixation Chains(Rp Rd-1700) 1
3 1 5136015349-9 | Left Plate Fixation Chains(Rp Rd-1300) 1
3 |5136015352-9 | Left Plate Fixation Chains(Rp Rd-1500) 1
3 |5136015355-3 | Left Plate Fixation Chains(Rp Rd-1700) 1
4 16020010004-5 | Pressure Washer M8 Media 4
5 16020010406-7 | Pressure Washer 3/8" Media Industry 6 | 6 | 7
6 |5024010075-1 Smooth Washer @10,3 X @25 X 2,00Mm 12112 | 14
7 16020058091-8 | Protection Chain (4 Links) 39 | 44 | 50
8 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 6 6 | 7
9 6020311034-3 | Hexagonal Head Bolt 3/8" X 1.3/4" 16F Unc1A Gr2 Rp 6 | 6
10 | 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (18.8 Rt 4
£ L. =
2 Code Product description =
1 15040120729-2 | Bar 0f 102 X 1435 X 9,50Mm 1
2 |5522030037-3 | Cut Adjustment Ski 1
3 16020010410-5 | Pressure Washer 1/2" Media Industry 4
4 16020310232-4 | Screw Type A3 1/2" X 1.3/4" 12F Gr2 Rp 4
5 16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 4
6 |5024010068-9 | Smooth Washer @13,3 X #35,5 X 3,00Mm 4

 rOST8_________________________________________________]o|



Parts Catalog >> BALDAN

« Complete Depth Wheel

Item
All

Code Product description

5232011996-0 | Wheel Shaft

5326011784-6 | Depth Wheel Tyne

55300163296 | Depth Wheel Support

6020010124-6 | Pressure Washer M16 Media

6020010196-3 | Pressure Washer M24 Media

6020050118-0 | Cotterpin 1/4" X 2.1/2"

6020130108-7 | Grease Fitting 1/8"

6020310457-2 | Hexagonal Nut M24 X 3,00 Ma (I8 Ch.36Mm H.19,00Mm
6020310781-4 | Hexagonal Nut M36 X 3,00 Mb CI8 Ch.55Mm H.29,00Mm Without Crown
6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
6020311210-9 | Hexagonal Head Bolt M16 X 2,00 X 50Mm (I8.8 Rt
5024010130-8 | Smooth Washer @39 X @66 X 4,75Mm

5024010298-3 | Smooth Washer @17 X @44 X 4,75Mm

5096010011-2 | Protective Shaft Cap

5136060170-0 | Wheel Lock Plate

5498010260-5 | Complete Depth Wheel

5080010311-5 | Bronze Bushing

5498010254-0 | Complete Depth Wheel (Bushing)

O 00 N O L1 B W N =

U
N oA W N = O
—_ = 2 NN B =2 R BR =2 NN =SSN DRSS a -

—_
[==]

I T




>> BALDAN Parts Catalog

« Limiter Height Hitch

Item
Al

Code Product description

5252010009-1 | Limiter Height Hitch

5192040002-0 | Drawbar Right Chain W/08 Links
5192040003-9 | Drawbar Left Chain W/08 Links
5530080033-4 | Support "U" Of Hitch

6020311237-0 | Pin French Head @11,2 X 42Mm
6020310866-7 | French Head Pin @1" X 140Mm
5024010039-5 | Smooth Washer 26,2 X @44 X 4,75Mm
6020390301-7 | Lock 85,75 X 50Mm

6020390308-4 | Lock Nma - Type "R" @4,5 X 80Mm (455)

O o0 NV B W N =
N U NG RPN

Item
Al

Code Product description

5204020108-4 | Spare Mower Blades Hub

5232160163-4 | Hub Shaft

5232160171-5 | Hub Shaft (Rotary Cutter w/ Tray)
5456020005-9 | Castle Nut 1.1/2" 14F

5456030008-8 | Nut R.048,7Mm 14Fpp Hub Lock
6020010292-7 | Retention Ring I-95 G502-095-01
60201301109 | Grease Fitting 1/8"

6020310096-8 | Allen Bolt S/C5/16" X 1/2" 18F Unc1A CI12.9 Rt
6020350056-7 | Bearing 32210

6020350266-7 | Retainer 373,50 X 395,00 X 9,00Mm

O 00 NOYWULT B W NN =
NN 2 2 N2 a2

I T



Parts Catalog >> BALDAN

« Complete Deph Wheel W/Bearing (Optional)

Item

Cédigo Product description

6020311210-9 | Hexagonal Head Bolt M16 X 2,00 X 50Mm (18.8 Rt
5498010187-0 | Complete Wheel With Support

5530016333-4 | Depth Wheel Support

5096020002-8 | Cap With Hexagonal Of Deph Wheel
6020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00Mm
6020050116-3 | Cotterpin 1/4" X 2"

6020010124-6 | Pressure Washer M16 Media

6020350062-1 | Bearing 32206

5024010298-3 | Smooth Washer @17 X @44 X 4,75Mm
6020130108-7 | Grease Fitting 1/8"

6020350306-0 | Retainer 40,00 X 062,00 X 11,50Mm
6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
5024010039-5 | Smooth Washer 326,2 X 044 X 4,75Mm
6020130108-7 | Grease Fitting 1/8"

5136060170-0 | Plate Of Wheel Lock

6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm
5498010188-9 | Complete Wheel

6020010403-2 | Pressure Washer M20 Media

5530014942-0 | Depth Wheel Support

6020350868-1 | Bearing 32006X;j (Nsk)

5096010011-2 | Protective Cap Of Shaft

5498010186-2 | Wheel (Machined)

6020310336-3 | Nut Km5 M25 X 1,5Mm

5232011447-0 | Wheel Shaft

6020015919-8 | Lock Washer Mb5 @25Mm

5024010614-8 | Felt Washer 342 X @55 X 10Mm

5024010333-5 | Smooth Washer 30,5 X @1.1/2" X 1,00Mm
5024010616-4 | Felt Washer @29 X @55 X T0Mm

6020010259-5 | Retaining Oring

O 00 N O LB W=

N N N N —m = 2 3 a3 3 3 3
W N =2 O OV 0 N oYW N = o

N NN NN
00 N o LB

_\_\_n_n_\_\N_nNN_nN_\NN_n_\.;;_n_n_pN.[;_n_\d_nd.b'rodos

N
=]

 wrOST8___________________________________________________|] 1|



>> BALDAN Parts Catalog

» Stickers t i HEREEE
& | (Codigo Descricdo do Produto 3= - = 5|55
= Falassala

NN
1 1 6020071063-3 | Sticker Rp-1300 (500 X 100Mm) 1
1 |6020071021-8 | Sticker Rp-1500 (500 X 100Mm) 1
1 |6020071066-8 | Sticker Rp-1700 (500 X 100Mm) 1
1 1 6020071068-4 | Sticker Rpu-1300 (500 X 100Mm) 1
1 160200710706 | Sticker Rpu-1500 (500 X 100Mm) 1
1 16020071072-2 | Sticker Rpu-1700 (500 X 100Mm) 1
2 16020071029-3 | Sticker Baldan(500 X 100mm) 1
3 15206010102-7 | Sticker Rotary Cutter Warning 1
4 5206010294-5 | Sticker Remove The Plug Before Place Rotary Cutter 1
5 |6020070894-9 | Sticker Attention "Rotating Cardan" (45 X 130Mm) 1
6 |5206010026-8 | Sticker Level Of Oil Check (Rotary Cutter) 1

RP 1300 >> BALDAN

[tem 1 [tem 2

A ATENCAO
Antes de colgor o regdsire e
Fancionamentn retine o buldadti |
dacalka mutiiplicadarn & colaqua |/
em sew lugar o mapin 125 qus 8414
fixado no ein de =ntrads dp eaics.

4 ATTENTION

Bofore asng the slasher, you mast
reqlie flug (1] by e gidrain {21
Eratca b Raurd flvad ta tea gear
box shalt

A ATENCAO

CHECK THE DIL
EVERYWEEK THE MANUFATURE

A mata Hjscin an o wps o A1 RECCMMENDS OIL
e | 35W 140 APT GL5 MIL-L 2105D SBAE J3IJABW 140 API GLS MIL-L 21050 SAE J30 | 35W 140 AFI GLE MIL-L 2105D SAE J30/

T Froery R, 83 FRHRER

Item 3 [tem 4 Item 5 Item 6

RP05118 n

WVERIFICAR NIVEL DO OLECQ
SEMANALMENTE
OLECQ RECOMENDADG

VERIFICAR EL MIVEL DEL
ACEITE SEMANALMENTE
ACEITE RECOMENDALD

AWARNING | A ATENCION

* Rotate drive line. = Cardan rotativo




Parts Catalog >> BALDAN

[ ]

* Numerical Index

Code Page |ltem Code Page |ltem Code Page |ltem Code Page |ltem Code Page |ltem Code Page |ltem Code Page |Item
4625264811-9 5 1 [5092090076-0 5 5 |5432120021-7 7 8 |5530015667-2 7 *18 |6020050118-0 10 6 |6020310754-7 9 5 16020311210-9| 12 1
4625265027-0 5 65 |5092090076-0 7 4 15432120108-6 5 11 |5530015668-0 5 *20 |6020050254-2 5 30 |6020310760-1 5 34 16020311237-0| 11 5
4625265212-4 7 1 |5096010011-2| 10 14 | 5432120108-6 7 9 |5530015668-0 7 *18 |6020050254-2 7 28 [6020310760-1 7 34 16020311265-6 | 12 16
4625265611-1 5 1 15096010011-2| 12 21 |5448010001-0 5 12 | 5530015669-9 5 *20 |6020050789-7 5 62 |6020310761-0 5 35 16020311269-9 5 52
4625265621-9 5 65 |5096020002-8| 12 4 15448010001-0 7 10 |5530015669-9 7 *18 |6020050789-7 7 40 [6020310762-8 7 39 16020311269-9 7 51
4625266010-0 7 1 [5136015347-2 9 1 |5448010035-5 5 13 |5530016329-6 4 10 3 |6020050790-0 5 62 |6020310770-9 5 36 |6020311269-9 9 10
4625266256-1 5 1 |[5136015348-0 9 2 | 5448010035-5 7 11 |5530016333-4| 12 3 16020050790-0 7 40 [6020310770-9 7 35 16020350056-7 | 11 8
4625266270-7 5 65 |5136015349-9 9 3 | 54560200059 11 3 |5530080033-4 11 4 16020057992-8 5 *31 |6020310778-4 5 37 |6020350062-1 12 8
4625266816-0 7 1 |5136015350-2 9 1 |5456030008-8| 11 4 [5530360016-6 5 21 [6020057992-8 7 *29 |6020310778-4 7 36 |6020350266-7 | 11 9
5024010007-7 5 54 |5136015351-0 9 2 | 5464010381-0 5 15 |5530360016-6 7 19 |6020058091-8 9 7 16020310781-4| 10 9 |6020350306-0| 12 11
5024010007-7 7 53 151360153529 9 3 |5464010381-0 7 12 |6010601016-4 5 22 |6020058134-5 8 26 |6020310795-4 5 38 |6020350868-1| 12 20
5024010039-5 5 55 [5136015353-7 9 1 |[5464010382-8 5 15 |16010601016-4 7 20 |6020058142-6 8 9 16020310795-4 7 37 |6020350948-3 8 15
5024010039-5 7 54 |5136015354-5 9 2 | 5464010382-8 7 12 |6010602571-4 5 23 | 6020058143-4 8 23 | 6020310800-4| 12 5 |16020350949-1 8 4
5024010039-5| 11 7 |5136015355-3 9 3 | 5464010383-6 5 15 |6010602571-4 7 21 |6020058144-2 8 11 |6020310802-0 7 38 |6020350950-5 8 20
5024010039-5 12 13 |5136060170-0| 10 15 |5464010383-6 7 12 |6020010004-5 5 24 16020070894-9| 13 5 16020310804-7 5 39 |6020350951-3 8 2
5024010068-9 9 6 |5136060170-0 12 15 | 5464010445-0 5 14 |6020010004-5 7 22 [6020071021-8 | 13 1 16020310808-0 7 39 |6020350952-1 8 1
5024010073-5 5 56 |5136220032-0 5 6 |5464010445-0 7 13 |6020010004-5 9 4 16020071029-3| 13 2 |6020310818-7 | 10 10 6020350953-0 8 3
5024010073-5 7 55 |5136220032-0 7 5 |5464050022-3 5 17 16020010124-6| 10 4 16020071063-3 13 1 [6020310818-7| 12 12 | 6020390293-2 5 53
5024010075-1 5 57 |5140010001-6 5 7 | 5464050022-3 5 64 [6020010124-6 | 12 7 |6020071066-8 | 13 1 16020310866-7 | 11 6 16020390293-2 7 52
5024010075-1 7 56 |5140010001-6 7 61 | 5464050022-3 7 14 16020010196-3 10 5 16020071068-4| 13 1 [6020311030-0 5 40 |6020390301-7| 11 8
5024010075-1 9 6 |5140010010-5 5 8 |5464050022-3 7 64 |6020010259-5 12 29 [6020071070-6 | 13 1 16020311030-0 7 41 16020390308-4| 11 9
5024010130-8 | 10 12 | 5140010010-5 7 62 | 5464050023-1 5 17 16020010292-7, 11 5 |6020071072-2 13 1 16020311034-3 9 9 16020395049-0 8 14
5024010192-8 5 58 |5192040002-0| 11 2 | 5464050023-1 5 64 |6020010403-2 12 18 |6020072029-9 8 21 |6020311085-8 5 41 16020395050-3 8 5
5024010192-8 7 57 |5192040003-9| 11 3 | 5464050023-1 7 14 |6020010406-7 5 25 [6020072030-2 8 19 |6020311090-4 5 42
5024010298-3 5 59 [5204020108-4| 11 1 |5464050023-1 7 64 |6020010406-7 7 23 [6020090674-0 8 22 [6020311090-4 5 42
5024010298-3 7 58 |5204020109-2 5 *61 | 5464050024-0 5 17 |6020010406-7 9 5 16020130104-4| 11 6 |6020311090-4 7 42
5024010298-3| 10 13 |5204020110-6 7 *6 | 5464050024-0 5 64 |6020010410-5 9 3 |6020130108-7 10 7 |6020311090-4 7 42
5024010298-3 12 9 |5206010026-8| 13 6 | 5464050024-0 7 14 |16020010412-1 5 26 |6020130108-7| 12 10 |6020311091-2 5 43
5024010333-5| 12 27 |5206010102-7 | 13 3 | 5464050024-0 7 64 |6020010412-1 7 24 [6020130108-7 | 12 14 |6020311094-7 5 44
5024010334-3 5 60 |5206010294-5 13 4 15498010186-2 12 22 |6020010414-8 5 27 |6020251706-7 8 12 16020311094-7 7 43
5024010334-3 7 59 |5232011447-0| 12 24 | 5498010187-0| 12 2 |16020010414-8 7 25 |6020310026-7 5 42 [6020311096-3 5 45
5024010614-8 | 12 26 |5232011996-0 10 1 |5498010188-9| 12 17 |6020010420-2 5 28 [6020310026-7 7 42 16020311096-3 7 44
5024010616-4| 12 28 |5232160163-4| 11 2 |5498010254-0| 10 18 |6020010420-2 7 26 |6020310096-8| 11 7 16020311101-3 5 46
5024070001-5 7 60 |5232160171-5 11 2 | 5498010260-5 10 16 |6020015904-0 8 25 |6020310227-8 7 30 |6020311101-3 7 45
5038020001-2 7 2 |5252010009-11 11 1 |5498010274-5 5 *18 |6020015905-8 8 13 |6020310232-4 9 4 16020311107-2 5 47
5040120729-2 9 1 |15252010120-9 5 *63 | 5498010274-5 7 *15 160200159066 8 24 | 6020310239-1 7 31 |6020311107-2 7 46
5040140011-4 5 2 |5252010120-9 7 *63 | 5498010276-1 7 *65 |6020015907-4 8 6 |6020310270-7 8 17 |6020311131-5 5 48
5040140012-2 5 3 |5268010155-8 5 9 |5498010276-1 5 *66 |6020015908-2 8 7 |6020310336-3 12 23 [6020311131-5 7 47
5080010311-5 10 17 |5268010155-8 7 7 |5522030036-5 5 *16 |6020015909-0 8 16 |6020310457-2| 10 8 16020311160-9 5 49
5084010146-8 5 4 |5268010156-6 5 9 |5522030036-5 7 *16 16020015910-4 8 10 |6020310601-0 5 32 [6020311160-9 7 48
5084010146-8 7 3 |5268010156-6 7 7 |5522030037-3 9 2 |6020015919-8 | 12 25 |16020310601-0 7 32 |6020311183-8 5 50
5092010071-3 5 5 |5268020007-6 5 9 |5530012174-7 5 19 |6020030755-3 8 8 |6020310636-2 8 18 |6020311183-8 7 49
5092010071-3 7 4 |5268020007-6 7 7 |5530012174-7 7 17 |6020050116-3 5 29 [6020310746-6 5 33 [6020311184-6 5 51
5092090075-2 5 5 15326011784-6| 10 2 |5530014942-0| 12 19 |6020050116-3 7 27 |6020310746-6 7 33 |6020311184-6 7 50
5092090075-2 7 4 |5432120021-7 5 10 |5530015667-2 5 *20 16020050116-3| 12 6 16020310746-6 9 8 16020311210-9 10 1"

 rOST8______________________________________________________] 1|






>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Stickers
	Complete Deph Wheel W/Bearing (Optional)
	Complete Blade Hub
	Limiter Height Hitch
	Complete Depth Wheel
	Cut Adjustment Ski
	Complete Support with Chains
	Transmission Box
	Table RP/RPU with Rotating Tray
	RP/RPU with Rotating Tray
	Table RP/RPU with Blades Support Bar
	RP/RPU with Blades Support Bar
	Numerical Index

